

## Declaration of performance

No. 368 - 0114

Unique identification code of the product-type:

CG060140A104

2 Number allowing identification of the construction product:

Batch indicated on the packaging or on the quality label.

3 Intended use:

Doors and windows

4 Manufacturer:

OTLAV S.p.A. Via Angelo Padovan, 2

31025 Santa Lucia di Piave (TV) - Italy

5 System for the assessment of the constancy of performance:

System 3

6 Notified body:

**T2i** n° 1600 has performed the performances test according UNI EN 1935:2002-05 rule in system for the assessment number 3 and has prepared the classification reports and issued the test certificate.



## 7 Declared performance:

|     | Essential characteristics   | Performance   | Harmonised technical specification |
|-----|---|---|------------------------------------|
| 7.1 | Use category  | 1   | UNI EN 1935:2002                   |
| 7.2 | Test cycles in case of conti-<br>nuous operation with rotation<br>lubricated* | 25.000  | UNI EN 1935:2002                   |
| 7.3 | Mass of the door with standard dimensions                                     | 40 kg.  | UNI EN 1935:2002                   |
| 7.4 | Fire resistance   | 0   | EN 1634-1                          |
| 7.5 | Safety  | 1   | UNI EN 1935:2002                   |
| 7.6 | Corrosion resistance  | 4   | EN 1670:2007                       |
| 7.7 | Anti-burglary resistance  | 0   | UNI EN 1935:2002                   |
| 7.8 | Hinge class   | 6   | UNI EN 1935:2002                   |
| 7.9 | Dangerous substances  | Product annex II 2011/65/EU RoHS compliant. Company not subject to REACH (CE) 1907/2006 regulations part. 7 and 33. |                                    |

The performance of the product identified in points 1 and 2 is in conformity with the declared performance in point 7. This declaration of performance is issued under the sole responsibility of the manufacturer identified in point 4.

Signed for and on behalf of the manufacturer by:

Livio Battistuzzi Sales Manager

Santa Lucia di Piave, 23/07/18

<sup>\*</sup>Test performed on standard door installed with two hinges.